Anda di halaman 1dari 3

PTD30600301 FIG.

4202

2017/06/02

42 PUMP
PTD30600301 FIG.4202

REF. PART NUMBER PART NAME CODE NO. QTY REMARKS INTERCHANGE

110 481-00001-09 CASING - 1

115 480-08010-12 PACKING,INNER CASING - 1

120 480-08010-11 INNER CASING - 1

130 481-00000-92 INPELLOR - 1

140 480-05010-10 MECHANICAL SEAL - 1

150 480-05010-02 O-RING - 1

170 480-05010-21 PLUG,DRAIN - 1

172 480-05010-22 O-RING - 1

180 480-05010-03 BOLT & WASHER AY - 4 M10X30

210 480-05010-04 CASING COVER - 1

280 480-05010-05 CASING BOLT AY - 4 M8X50

285 481-00001-43 WASHER - 4

310 480-08010-13 VALVE CASE - 1

314 480-08010-14 BOLT & WASHER AY - 3

320 480-08010-15 CHECK VALVE - 1

330 480-08010-17 PACKING,COUPLING - 2

340 481-00001-08 HOSE NIPPLE - 2

350 480-08010-16 COUPLING,HANDLE - 2

410 480-08010-19 BEND - 1

414 481-00001-70 HEX BOLT - 4

420 480-08010-20 PACKING BEND - 1

460 480-05010-21 PLUG,DRAIN - 1

462 480-05010-22 O-RING - 1

510 480-08010-29 STRAINER - 1 480-08050-29

520 480-08010-28 HOSE BAND - 3

610 481-00000-93 FRAME - 1

611 481-00000-96 BASE - 1

612 481-00000-94 BASE - 1

613 481-00000-95 SUPPORT - 2

670 480-08210-19 CUSHION RUBBER - 3


PTD30600301 FIG.4202

REF. PART NUMBER PART NAME CODE NO. QTY REMARKS INTERCHANGE

680 480-08210-30 BOLT & WASHER AY - 2 480-10010-23

681 480-04010-34 BOLT & WASHER AY - 4

686 480-05310-38 WASHER - 4

690 480-10010-24 NUT & WASHER AY - 6 M8

691 480-10010-25 FLANGE NUT - 2 M10 480-10010-24

692 480-05010-24 FLANGE NUT - 2 M8